
6

Exploded View and Parts List

Overall

Item No. Grade No. Part No. Description QTY

1 1 RL810601ASSY Main Frame ASSY 1

2 2 RL810602ASSY Handle Frame ASSY 1

3 3 RL810603ASSY Seat Frame ASSY 1

4 4 RL81065100 Kneeling Pad 1

5 5 FE970221ASSY Short FOAM ASSY 2

6 6 RL81015100 Seating Pad 1

7 7 CH812R Right Pedal 1

8 8 CH812L Left Pedal 1

9 9 RL81014000 Cup Holder 1

10 10 RL81013100 Decorative Sleeve 1

11 11 XPF81441700 Safety Belt 2

12 12 IT70041800 Axis Φ25*168 1

13 13 IE950716500 Aluminum Cover Φ60*11.6 2

14 14 GB9310N19 Spring Washer M5*15 5

15 15 GB9514DS2 Flat Washer Φ15.2*Φ28*2.5 2

16 16 GB9510DN2 Flat Washer Φ11*Φ20*2 5

17 17 CNLM10*35*35N19 Flat Head Cap Screw M10*35*35 2

18 18 GB70BTM10*30DN18 Socket Head Cap Screw M10*30 4

19 19 GB70BTM10*65DN18 Socket Head Cap Screw M10*65 4

20 20 GB70BTM10*105DN18 Socket Head Cap Screw M10*105 1

21 21 GB845ST4.2*16N19 Cross Recessed screw ST4.2*16 4

22 22 LW200BS Cross Opening Wrench 1

23 23 NBS6DS Hex Key S=6 1

24 26 RL81013800 Fixed Button 4

25 27 RL81063700 Decorative Boards 1




